
ZJ927/928 
HIGH-SPEED FEED-OFF-THE-ARM CHAINSTITCH MACHINE SERIES

 INSTRUCTION MANUAL AND 
PARTS LIST





1

1

2

3

5

Safety symbols and definitions

Warning label and show tag

Safety operation and advert

Warning label and show tag

Basic concept for safety measures

SAFETY OPERATION

2Application and purpose

2Working environment

3Unpacking and transportation

3Installation and preparation

3Operation advert item

4Maintenance inspection and repair

INSTRUCTION MANUAL

5Warning symbol

5

7Work table and motor

7Work table

8Motor and V-belt

5Earth wire symbol

5Safety devices

Direction of operation

6Names of major parts

6Machine Specification

9Installation

9Installation of sewing machine

11Installing the machine head



16Correct Operation

16Needles and Threads

16

17Threading the lower threads

17Threading the upper threads

18Sewing

Installing the Needles

12Ground wire connections

12Installing the pulley cover

13Belt tension adjustment

14Cotton stand

14Lubrication

15Checking the machine pulley rotating direction

19Thread Tension

19Adjusting the thread tension

19

20Stitch Length Adjustment

Presser Foot Pressure Adjustment

22Cleaning

22Daily cheaning

22Changing the lubrication oil

23Standard adjustments

24Needles bar height adjustment

25

26Timing of loopers running clear of needles

27Needle guard adjustment

Needle and looper timing adjustment

28Feed dog height adjustment

28Thread release lever adjustment

29Upper thread take-up thread guide adjustment



29Upper thread nipper adjustment

30Thread release shaft adjustment

30Lower thread take-up timing adjustment

30Installing the lapper

31Puller height adjustment(Machines with puller )

31Puller timing adjustment(Machines with puller )



Safety symbols and definition

          Warning caution symbol:When you are operating the machine,please pay
          attention to the related parts or devices,to avoid get hurt by these parts or
          devices.

          Warning be careful symbol:When the machine is running,please pay
          attention to the moving parts or devices,to avoid the hands or body get hurt.

          Earth wire symbol:When the machine is running,please make sure the machine
          is connecting well with the earth wire.

SAFETY OPERATION

Warning label and show tag

         Warning symbol:When the machine is running,please make sure
         (eg:needle guard belt cover earth wire ect.)the parts are in the
         correct places,to assure people's safety.

          Finger guide:When the machine is running,please pay attention to the  running
          parts or devices,to avoid the hands or body get hurt.

         Earth wire symbol:Make sure the earth wire is connecting well,to avoid affect
         people's safety by environment or static from other factors.

          Turning symbol:When the machine is running,please make sure the machine's
          running direction is correct,to avoid the machine get damage by this problem.

1



Basic concept for safety measures

Application and purpose

The industrial sewing machine developed by our company is for improving production's
efficiency in sewing business,we don't recommend you to use the sewing machine which
is not the same purpose for you sewing.

Working environment

The machine is not suitable for working in the extremely temperature and humidity
      environment.

The machine is not suitable for working in outdoor,or the place where is strong sunlight.

The machine is not suitable for working in the environment where is full of dust,or have
      causticity or radioactivity matter.

The machine is not suitable for working if the fluctuation of the voltage is exceed 10 %.

The machine is not suitable for working if the voltage not in accordance with the motor's
      standard.

The machine is not suitable for working in the areas where is high electric current
      transducer,or strong electric current strong magnetic-acoustic from high frequency
      soldering machine.

2



Safety operation and advert

Unpacking and transportation

When the machine is putting or transporting please make sure it is the same direction with
    the up sign,and unpacking the machine at the top of the carton.

When you are taking out the machine from the carton,please don't catch the place which
      is near of the needle by your hands.

Please don't let the machines get strong shock or hit when the machines are transporting.

Make sure the table is installed firmly,to avoid the talbe can't bear the weight because of
      the installation's mistake.

Choose the proper sunlight place or reasonable place to installation the machine so make
      sure the environment comfortable.

According the motor's instruction to install the motor.

If the installation is not completely finished,please don't connect the electric power.

Install the wires carefully,and connect the machine motor and electrification devices
      well.

Don't put anything on the electrification wires.

Installation and preparation

The wires should be far away from the drive.

Connecting the earth wire well.

The operators should be get a safety and skilled training,to make sure the correct and
      safety operation.

Operation advert item

The lubricant oil and silicon oil can not be spattered in the eyes.

Use the special lubricant oil when you are lubrication.

3



You can not put your hands in the moving parts when you want to turn on the electric
      power.

Make sure the machine's turning direction is the same with the turning direction  sign
      before you operate.

If the machine have belt cover needle guard ect please make sure they are all installed.

Turn off the electric power before you threading or changing the needle.

Don't let your fingers hair ect near of the needle or moving parts when you are
      operating the machine.

Turn off the electric power when you don't need use the machine.

When you are operating the machine,if the machine get any problems or unusual noise
      or strange smell,please turn off the electric power immediately.

      Machine's maintenance inspection and repair should be finished by special technicists.

Turn off the electric power before to maintenance inspection and repair.

If use clutch motor,please make sure the motor's electricity is out.

Use the special parts in your maintenance inspection and repair.

Maintenance inspection and repair

4



Warning label and show tag

        Warning symbol

        Earth wire symbol

        Direction of operation

2)1)

3)

Safety devices

Finger guard

Thread take-up cover

Pulley cover,etc

Please follow the instruction on the labels at all times when using the machine.if the labels have
been removed or are difficult to read,please contact your nearest Brother dealer.

INSTRUCTION MANUEL

5

(1)

(2)

(3)



Names of major parts

5

7

4

3

8

6

1

9

2

Machine  pulley

Front cover

Presser

Needle bar

Upper thread nipper

Lapper

Thread take-up cover

Finger guard

Pulley cover

Machine  Specifications

Specifications

Type

Max.sewing speed (spm)

Max.stitch length (mm)

Feed dog lift height

Stitch Characteristic

Needle

Thread Type

Needle gauge (Standard)

Motor

Normal sewing speed (spm) Two Needles  3200        Three Needles  3000

6

Two Needles
Thin Materials

Two Needles
Medium Materials

Three Needles
Medium Materials

Three Needles
Heavy Materials

3800 3800 3500 3500

  

3.8 3.8 4.8 4.8

  

TVx64 14#   TVx64 18# TVx5 18# TVx5 21#

14 ~ 7.3 tex x 3(42 ~  

 6.35mm 6.35mm 3.17mm 3.17mm

Thin Materials Medium Materials Medium Materials Heavy Materials

   2P/400W Motor  OR  550W(Servo  ) Direct Drive Motor



Work table and motor

Work table
Common Work table

(Servo ) Direct Drive  Work table

2

1

3

4

5

1

3

5

6

7



1

2

3

4

5

6

  Cotton stand Install Bore

Motor stand Install Bore

Machine connect stand Install bore

Belt Slot

Chain bore

Cable bore

Motor and V-belt

CAUTION

!
All cords which are connected to the motor should be secured at least 25mm away from
any moving parts.

Furthermore,do not excessively bend the cords or secure them too firmly with staples,
otherwise there is the danger that fire or electric shocks could occur.

!
Install the correct belt cover which corresponds to the motor being used.

Select the correct motor from those listed in the above table .

!
Be sure to connect the ground . if the ground connection is not secure , serious electric
shocks will result.

Single-phase  2-pole , 400 W motor

Three-phase  2-pole , 400 W motor

(Servo ) Direct Drive Motor  550W

Motor

Motor pulley and V-belt

Refer to the instruction manual for the motor for details on installing and using the motor.

130125120115110105100959085Pulley O.D

  Belt size (inches)

Sewing speed (spm)
50HZ

60HZ 3100 3600 4000

3100 3600 4000

M45 M46 M47

The belt should be an M-type V-belt.

8



Installation

Installation of sewing machine

 Use two sets of bolt of M12, mat slice of the inside of the enclosure, the pulley base and
 the machine mutually allied connect .

     Reduce three cylinder form earthquake rubber mat to stuff into a machine base, place
     machine again at the bedplate.

Assuer the motor belt orller and machine roller in a same  lever when fixing the  machine.

The common  machine bedplate press to pack sketch map

Three sets of Cape iron, bolt support used the inside of the enclosure press the diagram
 to show machine fix on the bedplate.

     Press the diagram to show to protect leather belt to place fix on the pulley base.

9



(Servo ) Direct Drive  machine bedplate press to pack sketch map

!
Do not connect the power cord until installation is complete,otherwise the machine will
operate if the treadle is pressed by mistake,which could result in injury.

The sewing machine should only be installed by a qualified technician.

!
Ask your Brother dealer or a qualified electrician for any electrical work that may need
to be done.

!
The sewing machine weighs more than 49 kg.The installation should be carried out by
two or more people.

Be sure to connect the ground . if the ground connection is not secure , serious electric
shocks will result.

!
Install the pulley cover to the machine head.

10

CAUTION



Installing the machine head

3

     Install pulley cover base     on machine bed
         with two hexagonal bolts     and two
     washers    .

     Insert two bar cushione     into the bottom
     of the bed.

2

5

4

1

1

2

2

3

4

At this time,install the two hexagonal bolts
    so that they go as far as possible into the
    notches in the pulley cover base    .
    Furthermore,check that the pulley cover base
        is parallel to the bed.(if it is not parallel,the
    pulley cover may touch the machine pulley.)

76

7

Place the machine head on table.adjust its
      position in forward and backward directions
      by aligning it with the hole for presser bar
      lifter chain     , and in sidewise directions by
      aligning it with belt hole    .

11

2

1 3

4

1 2

3 4

5

5

3 2

1

3

2

2

6

6



7

8

9

6

Ground wire connections

1

2

3

4

After fastening cushions     to the machine
      bed and pulley cover base with set screws
          ,fix them to the table with screws    .

Place the work table so that the machine h-
    ead is horizontal.
    If the machina head is not horizontal,lubri-
    cation will not be carried out correctly.

Connect the presser bar lifter chain     to t-
      he knee lifer lever     and the presser lifter

 pedal     .

Connect the ground wire to the sewing m-
      achine head and motor.

(Use the correct type of ground wire and
      washer)

Remove lower thread guide holder screw
          .

   Secure the ground wire     to the sewing
      machine head with screw     and washer    .

   Pass the ground wire     through the hole in
      the table.

   Connect the ground wire     to the motor in
      accordance with the instructions in the in-
      struction manual for the motor.

Installing the pulley cover

1

2

Place the belt     onto the machine pulley    .

  Pull the belt     upward when installing pu-
      lley cover A     .

12

7

8 9

6

6

2

1

2 3

1

1

2 1

2

3



13

3

5

5

4

3

6

7

9

8

Belt tension adjustment

Place pulley cover A     so that it is in bet-
      ween the eight pulley cover seats    ,and t-
      hen secure it to the pulley cover base with
      the four screws    .

3

Push the belt     downward,and then install
      pulley cover B     to pulley cover A     with
      the three screws    .

6

If the machine is being used with the puller
      attached,install the puller belt cover     with
      the two screws    .

8

8

Place the V-belt     onto the motor pulley    .

Turn the two nuts    to adjust so that there
      is 20 ~ 30mm of deflection in the V-belt
      when it is pressed at the midway point wi-
      th a force of 9.8 N (1kgf).

4

3

5

4

2

2

6 3

7

9

9

8

1

2

3

4

3 2

1

3 2

4

4

3



14

Assemble the cotton stand while referring
 to the cotton stand instruction manual.

Install the cotton stand to the cotton stand
      mounting hole in the work table with nut    .

Cotton stand

Lubrication

Be sure to wear protective goggles and gloves when handing the lubricating oil gets into
your eyes or onto your skin,otherwise inflammation can result.

Furthermore,do not drink the oil under any circumstances,as it can cause vomiting and
diarrhoea.

Keep the oil out of the reach of children.

The sewing machine should always be lub-
  ricated and the oil supply replenished before
    it is used for the first time,and also after lo-
    ng periods of non-use.

Use only the lubricating oil(Nisseki Sewing
    Lube 15)specified by Brother.

1

1

1

CAUTION

Lower reference line

Upper
reference line

123

5

4

6

Open the front cover    ,remove the rubber
      plug    ,and then fill with oil until the oil l-
      evel reaches the point in between the refe-
      rence lines on the oil gauge    .

1

2

3



15

Insert the rubber plug     and then close the
 front cover    .

Add 1-2 drops of oil once a weed to needle
 bar bracket lubrication hole    .

Periodically loose the oil drain screw     to
      drain out any oil which collects the front
      bed oil sump.After draining the oil,tighten
      the oil drain screw     .

Periodically wipe away any oil which col-
     lects in the rear bed oil sump     with a cloth.

 Turn the machine pulley,so that the oil hole
     cover     is facing upward,and then remove
     the oil hole cover     and fill the oil tand
     with oil.

Attach the oil hole cover    .

If the machine is being used with the puller
    attached, remove the cover screws     and f-
    ill with oil until the level reaches the upper
    reference line in the oil sight glass.

    If the oil level drops to the lower reference
    line, be sure to add more oil.
    After lubrication is completed,tighten the c-
    over screws     .

        Checking the machine pulley rotating direction

Do not touch any of the moving parts or place any objects against the machine while
sewing,as this may result in personal injury or damage to the machine.

7

8

9

Upper
reference
line

Lower
reference
line

2

1

2 1

4

5

5

6

7

7 8

CAUTION

Use only the lubricating oil



16

Insert the power cord plug into the wall outlet,and
      then turn on the power switch.

If the direction of rotation is reversed,chan-
    ge the direction of rotation to the correct di-
    rection while referring to the instruction m-
    anual for the motor.

 For the first 3-4 days of use,do not run the
     machine at 500 spm lower than the usual
     speed.This will help contribute to a longer
     service life for the machine.

Correct Operation

Needles and Threads

 The needle and threads to be used vary depending on sewing conditions.Select the correct
        ones by referring to the table below.

Needle
Thread

Upper thread Lower thread
14#

18#

21#

Installing the Needles

 Turn the pulley until needle holder     is
     raised to the highest position.

     Loosen needle set screws    ,hold needles
     with their long grooved side facing front,i-
     nsert them into needle holder    all the way,
     and fasten the needle with needle set screws.

1

2

3

1

2

2

3

1

1

2

1

3

1

1

CAUTION



17

Threading the lower threads

Pass the lower threads as shown in the figure below.

Threading the upper threads

CAUTION

CAUTION

Pass the lower threads as shown in the figure below.

1

3

2

1

2

3

2 31

1 2 3

3 2 1

3

2

1

1

1

2

2

3

3

6
5

4

4 5 6

1
2

3
6

5
4

4 5

6

4
5
6

4

5

6



18

Sewing

Switch the power on step down on pres-
      ser for lifter pedal     ,place a fabric under
      presser foot,and release presser foot lifter

 pedal     .

Depress treadle     to start the machine.

After sewing the work,keep sewing until it
      reaches thread cutter     ,and then cut the
      threads with thread cutter    .

1

2

1

3

1

1

2

2

3

3

CAUTION



19

      Thread Tension

Adjusting the thread tension

Good stitches

Loose , bad stitches

Presser Foot Pressure Adjustment

Lower thread

Upper thread

More tensionLess tension

    Thread tension differs with sewing conditions.Adjust it to suit your particular sewing conditions

More
tension

More
tension

Less
tension

Less
tension

 Adjust the upper thread tension properly by
 turning upper thread adjusting screw    .

1

More tensionLess tension

2

 Adjust the lower thread tension properly by
 turning lower thread adjusting screw    .

1

2

 Adjust the presser foot pressure by turning
     wing nut     to such a level that it is just en-
     ough to keep the work from slipping .

1

2

1

1

 In case of Model - SP and  - PL the pull-
     er pressure can be adjusted as appropriate
     to the work by loosening adjusting thumb-
     screw nut     .

2

2



20

Stitch Length Adjustment

  The numerals on the machine pulley scale
    represent the stitch length(mm) however the
    actual stitch length will vary depending on

 the type and thickness of material being used.

CAUTION

1

2

3

 Open the front cover     .

While pressing the feed adjustment button
          ,turn the machine pulley toward you slo-
      wly,(The feed adjustment button     will m-
      ove further inward.)

While still pressing the feed adjustment b-
      utton    ,keep turning the machine pulley
      until the desited numeral appears in the c-
      enter of the pulley cover windows    .

*

The higher the value of the numeral, the la-
    rger the stitch length becomes.

Release the feed adjustment button     .
   (Check that the feed adjustment button     p-
   ops back out again.)

Close the front cover.

3

3

1

1

1

2

1

2

1

1

NOTE

Do not press the feed adjustment button while the machine is operating,as doing so may damage the
machine parts.

When sewing with the stitch length set close to the maximum length,you will need to adjust the nee -
dle guard in accordance with the type of material and the type of thread being used.



21

The table below shows samples of stitches made with a highly elastic tabric and a fabric which is
 not so elastic.

    Adjust the puller feed by referring to this table.

  Puller feed Fabric with high elasticity Fabric with low elasticity

Correct

Insufficient

Excessive

Feed direction Feed direction

Neither non-alignment not sewing wrinkles Neither non-alignment not sewing wrinkles

    

Non-alignment and wrinkles

     

Non-alignment and very wavy

    

Non-alignment and wrinkles

     

Non-alignment and very wavy



22

Cleaning

The following cleaning operations should be carried out each day in order to intain
          the performance of this machine and to ensure a long service life.

CAUTION

Daily cheaning

1

Changing the lubrication oil
        (every three months)

13

2

 Open the looper side plate    and clean away
     any thread scraps and other rubbish.

After cleaning,close the looper side plate    .

Checking

Check that the threads are threaded correctly.

If the tips of the needles are broken the bro-
    ken needles.

1

1

 The lubricating oil should be changed at l-
     east once every three months.

Remove the 11 screws     , and then open
      the forward feed arm cover     .

Draw up all of the lubricating oil inside the
      machine into the oil bottle     .

1

2

1 2

3

3



23

 Fill the machine with oil until the oil level
     reaches the point in between the reference
     lines on the oil gauge .

Close the forward feed arm cover    and s-
      ecure it with the 11 screws    .

Machines with puller

 Remove the eight screws     ,and then open
     the puller top cover     .

Draw up all of the lubricating oil inside the
      machine into the oil bottle    .

Fill the machine with oil until the oil level
 reaches the point in between the reference
 lines on the oil gauge .

Close the puller top cover    and secure it
      with the eight screws    .

5
4

Upper
relerence
line

2

1

12

4

4

5

5

3

3

Standard adjustments

CAUTION

!

!



24

Needle bar height adjustment

1

1

1

2

3

4

5
2

6

7
9

8

8 Adjust the heights of the needles     .
At this time,adjust so that each needle    is in
the center of the needle hole    in the needle
plate    .

Remove the screw    ,and then remove the
      presser foot    .

Turn the machine pulley to drop the needle
      bar to its lowest position.

Remove the rubber plug    ,loosen the nee-
     dle bar clamp screw    and adjust so that the
     distance between the botton of the needle
     clamp    and the top of the needle plate    is
     14.8mm.

*

If the needle clamp is set in the way des-
        cribed above, the distance between the p-
        oint of the needle     and the top of the n-
        eedle plate    will be 14mm,when the ne-
        edle clamp    is raised to its highest posi-
        tion.

Remove the three screws    ,and then rem-
      ove the needle plate    .

Turn the machine pulley so that the needl-
      es    and the needle guard    are aligned,and
      then adjust the tilt of the needle clamp    so
      that there is no space between the left and
      right needles    and the needles    and the
      needle guard    at this time.
      Install the needle plate    with the three sc-
      rews    ,and after checking that the needles
          are in the centers of the needle holes    ,
      tighten the needle bar clamp screw     .

Insert the rubber plug     .

Install the presser foot    with the screw    .

1 1

2 8

1

1

8

2

6

9

9

4 5

3 2

4

5

3 2

7 2

2

7

4

4

9

9

1

1

1 8

6

7

5

2

1 6

3

1 1

6



25

Needle and looper timing adjustment

Looper forward travel Looper backward travel

Make an adjustment so that,when needles are
down lowest loopers    reach the end of their
backward travel and the distance from the ne-
edle center to the looper tip is 2.7 to 2.9 mm.

Remove the presser foot,needle plate and
     feed dogs.

Remove the two screws    ,and then open
      the belt cover plate    .

    Turn the pulley toward yourself until looper
        reach the end of their backward travel.

  .

 Loosen cap screw    ,and then loosen two s-
     et screws    on lower belt wheel    .

 Turn the pulley toward yourself until need-
     les    come down to the lowest position.

 Tighten two set screws    securely,and then
     tighten cap screw    .

Loosen set screw    ,move looper holder
    in the arrow direction until the distance be-
    tween the needle center and the looper tip
   is 2.7 to 2.9 mm,and retighten set screw    s-
   ecurely.

Make sure that the looper thread eyes match
   the needle eyes in the forward and backward
   travels of the loopers.

Close the belt cover plate    ,and then tight-
    en the two screws    .

Install the presser foot,needle plate and fe-
    ed dogs.

1

2

3

4

5

7

8

6

9

1

1

2

2

2

3 4

3

4

2

2

7

7

6

6

5

5

1

1

7 5

5

7

8 9

98

8

4

4

3

3



26

Timing of loopers running clear of needles

5

4

2

1

3

Rear

Front Needle

Looper

Turning direction

The loopers run in back of the needle in their
forward travel and in front of the needle in th-
eir backward travel.Adjust the clearance bet-
ween the needles and the loopers to anywhere
from 0.05 to 0.10 mm in the forward travel.

Remove forward feed arm cover    .

   

  

   

  

  

The forward/back looper timing should be
    adjusted so that the set screw which is at the
    rear relative to the forward/back cam turning
    direction is aligned with the screw adjustm-
    ent hole     when the set screw which is at t-
    he rear relative to the up/down cam turning
    direction is aligned with the looper connec-
    ting rod adjustment hole    .
    To adjust,loosen the set screw which is at t-
    he front relative to the forward/back cam t-
    urning direction,and then loosen the set scr-
    ew at the rear just enough so that the forwa-
    rd/back cam can be adjusted.

 Loosen the looper holder screw    ,and then
    move the looper holder    in the direction of
    the arrow to adjust so that the clearance be-
    tween the tip of the looper and the center of
    the needle is 0.05mm -0.10mm when the t-
    wo are aligned.
    At this time,do not move the looper holder
    in any direction except the direction indica-
    ted by the arrow.if it is moved in another d-
    irection.

Install the forward feed arm cover    .

1

1

3

2

4

5

5



27

Needle guard adjustment

1

1

4

3

2

The clearance between the needle guard    and
the needles    should be 0.2mm when the stit-
ch length is at the minimum setting and the l-
oopers are moving toward the needles.
The heights should be adjusted to as low a se-
tting as possoble without the loopers breaking.

Adjust the stitch length to the minimum s-
      etting.

     Turn the machine pulley toward yourself to
     align the loopers with the centers of the ne-
     edles.

      Loosen the set screw    ,and then raise or l-
      ower the needle guard    so that the distan-
      ce from the bottom of the needle guard

 and the needle is 0.2mm.

     Tighten the set screw    .

      Loosen the set screw    ,and then move the
      needle guard    to the left or right to adjust
      so that the clearance between the needle
      guard    and the needles is 0.2mm .

     Tighten the set screw    .

Note:

For some materials and threads,the best results
can be obtained if the needle guard and the n-
eedle are touching slightly when stitch length
 is adjusted to the actual stitch length.

1

2

3

3

1

1

3

3

4

4

1

1

4

4



28

Feed dog height adjustment

Feed dog

Needle plate

1

2

Becomes
lower

Becomes
heigher

Make an adjustment so that the highest part of
the feed dog will be 1.2 mm above the needle
plate when feed dog    is at the highest position.
Adjust the height of feed dog    by turning feed
bar eccentric shaft    .

2

1

1

1

2

Thread release lever adjustment

1

2

3

Adjust so that the center of the thread release
lever thread hole is 7-9mm above the center of
the thread hole in the upper thread tension br-
acket when the needle bar is at its lowest posi-
tion.

Turn the pulley until the needle bar is do-
      wn at the lowest position.

Loosen the screw    and than move the th-
      read release lever    up or down to adjust so
     that the center of the thread release lever t-
     hred hole is 7-9mm above the center of the
     thread hole    in the upper thread tension b-
     racket.

Retighten set screw    .

The higher the thread release lever,the tigh-
    ter will be the stitches.

1

1

1

1

2

3



29

Upper thread take-up thread guide adjustment

Adjust the distance between the center of the
upper thread take-up and top of the thread gu-
ide will be 6-7mm.

 Turn the pulley toward yourself until the n-
     eedle bar is down at the lowest position.

Loosen the screw    ,and then move the up-
     per thread take-up thread guide    up or do-
     wn to adjust so that the distance from the
     top of the upper thread take-up thread gui-
     de    to the center of the upper thread take-
     up hole is 6-7mm.

The higher the upper thread take-up thread
    guide    ,the greater will be the upper thread
    loops.

 Tighten the screw    .

1

2

Upper thread nipper adjustment

(for two needles)
(for three needles)1

2

3

Thread nipper
cam

Adjust so that the maximum clearance between
the upper thread tension bracket    and the thr-
ead tension plate    is 0.5-0.7mm(for two nee-
dles)or 0.8-1.0mm(for three needles).
Loosen the set screw    ,and then move the up-
per thread tension bracket    in or out to adjust
 so that the maximum clearance between it and
 the thread tension plate    is0.5-0.7mm(for tw-
o needles)or 0.8-1.0mm(for three needles).

The thread tension will become better if the
    clearance between the upper thread tension
    bracket    and the thread tension plate    is r-
    educed.

1

1

2

2

2

3

3

3

3

1

1

1

2

2

2



Thread release shaft adjustment

Adjust the thread release shaft so that thread
tension discs loosen when the presser foot is
raised and tighten when the presser foot is l-
owered.

Loosen set screw    .

Make an adjustment by turning thread rel-
      ease shaft    so that the thread tension discs

 begin to loosen when the presser foot rises
 4mm above the top of the needle plate.

After the adjustment,retighten set screw
      securely.

Lower thread take-up timing adjustment

Make an adjustment so that,when the loopers
begin moving backward,lower thread take-up
    contacts thread    ,and is 7mm up form low-
er thread take-up base    .

(1)
Insert screw driver through the adjusting h-

     ole in the lower thread take-up base,and lo-
     osen two set screws    .

 Raise lower thread take-up    until it is 7mm
     up from thread take-up base     .

 After the adjustment,retighten two set scr-
     ews    securely.

1

2

1

2

3

4

Adjusting hole

Installing the lapper

1

2

A

B

Insert the lapper guide plate from the front into
the oval slot in the forward feed arm cover,m-
aking sure that the end of lapper is clear of the
presser foot.

*
Lapper adjustment

1

1

1

2

3

3

3

4

4

4

4

1

1

1

1

2

2

30



31

Adjust felling distance of point A by loosing
    set screw    . After the adjustment,retighten
    set screw    .

Adjust felling distance of point B by loosing
    set screw    . After the adjustment,retighten
    set screw    .

Puller height adjustment (Machines with puller)

1

2

3

.
Adjust the height of puller    so that it is 0.1 to
0.2 mm high from the top of the needle plate.

 
Loosen set screw    ,and move puller suppo-

    rt     up or down until puller     is 0.1 to 0.2
    mm above the top of the neelde plate.

     After the adjustment,retighten set screw    .

Puller timing adjustment (Machines with puller)

Reference line

1

2

.
Make an  adjust so that,when the needle bar is
down at the lowest position,the mark on timing
collar    is in line with the reference line.

Turn the pulley toward yourself until the m-
    ark on timing collar    meets the reference l-
    ine.

Loosen two set screws    ,and turn the pulley
    toward yourself until the needle bar is lowe-
    red all the way down.

Retighten two set screws    .

1

1

1

1

2

2

2

2

2

2

2

2

3

3

1

1

1

1

1

1

1

2

2

2

2





Machine frame components

Upper shaft mechanism

Needle bar mechanism

Presser bar mechanism

Feed mechanism

Lower shaft mechanism

Lopper mechanism

Upper threading mechanism

1

3

5

7

9

11

13

17

21

25

35

37

41

45

47

51

57

59

61

Lower threading mechanism 

Different parts list 

Gear-box haul material wheel 

Gear-box

Direct drive haul material wheel 

Double haul material wheel 

Auto wire cutters device 

Gas control device 

Pneumatic device 

Servo direct drive device 

Accessories 

Accessories

53



Machine frame components

(927) (928)

1

1 2 3 4

6

7

8

9

11

14

15

25

28

16

17

18

19

20

20

21

22

23

31

10

12

29

30

20
24

26

27

(928-W)

5

32

13



/Screw SM4.76

/Belt Corer Plate

/Packing

/Timing Belt

/Screw SM4.76

/Timing Belt Wheel Assy Lower

/Timing Belt Wheel Assy Upper

/Screw SM4.76

/Belt Cover

/L/Thread Guide Hinge Assy,R

/Hinge

/Screw SM3.57

/Font Cover Spring

Screw SM3.57

Rubber Cap

L/Thread Guide Hinge Assy,L

Font Cover Spring

Front Cover

2

Rubber Cap

Surveyor's rod Window
O Ring

Screw SM7.94

  Machine frame components

Wick Ninpper

Pin,Spring

Pin,Spring

/Timing Belt Wheel Assy Upper

Felt

927 Machine frame

/928 Machine frame

928W /928W Machine frame

PL /PL Machine frame

2PL /2PL Machine frame



Upper shaft mechanism

3

4

6

7

8

9

8

1
0

1
1

1
2

1
6

1
7

1
8

1
9

2
0

2
1

1
5

1
6

1
4

5

1

(
9
2
7
 
P
U
L
L
Y
)

(
9
2
8
 
P
U
L
L
Y
)

2

1
3

3

2
2



927Pulley

928Pelley

Upper Shaft

Ball Bearing

Felt

Screw SM9.52

Retaining Ring

Washer

Bearing Presser

Screw SM4.76

Collar

Screw M6

Oil Tank Assy

Screw SM7.94

O Ring

Oil Tank

O Ring

Oil Gauge Window

Oil Gauge Cover

Screw SM3.57

Ball Bearing

4

Upper shaft mechanism

Wick Ninpper



Needle bar mechanism

1

2

3

4

5

6

7

8

11

11

3
12

13

14

15

16

17

19

20

7

7
7

7

22
22

23

21

18

(927 THREAD TAKE-UP CRANK)

9

(928 NEEDLE CLAMP)

24
25

10

5

(927 NEEDLE CLAMP)

(928 THREAD TAKE-UP CRANK)



/Pin

/Wick Ninpper

/Rubber Cap

/Ball Bearing

Connecting Rod

Washer

Screw SM6.35

Eccentric Wheel Sleeve

Needle Bar GuideAssy

Screw SM3.57

Wick Ninpper

Needle Bar Clamp

Screw SM3.57

Rubber Cap

Needle Bar Cork

Needle Bar Bush,Upper

Wick Ninpper

Needle Bar Bush,Lower

Needle Bar

927 Thread Take-Up Crank

Screw SM6.35

928 Thread Take-Up Crank

Screw SM3.18

Screw SM4.36

Needle Bar Guide

6

Needle bar mechanism



Presser bar mechanism

1 2 34 5 6

7 2 3 5 8

7 2 3 5 9

1
2

1
3

1
4

1
5

1
6

1
7

1
8

1
9

1
3

2
3

2
1

2
2

1
1

1
0

(
9
2
7
 
P
R
E
S
S
E
R
 
B
A
R
)

(
9
2
8
 
P
R
E
S
S
E
R
 
B
A
R
 
A
)

(
9
2
8
 
P
R
E
S
S
E
R
 
B
A
R
 
B
)

2
4

2
5

2
6

2
7

3
0

2
8

2
9

3
1

2
0

3

3
2

7

3
3

3
3

3
3



Adjust Screw

Presser Bar Clamp

Screw SM5.95

Spring

Presser Bar,Lower

Presser Bar

Presser Bar,Upper

Presser Bar, B

Screw SM4.36

Cover

Rubber Cap

Rubber Cap

Screw SM4.36

Face Plate

Facking

Presser Bak Lifter

Shoulder Screw

Shoulder Screw

knee Lifter Lever

Chain Rod Hook

/Chain

Twist Spring

Nut

Washer

Presser Plate Spring,B

Presser Plate Spring,A

Screw

Nut SM4.76

Bearing Ball

Pin,Spring

Presser Bar, A

Screw

8

Presser bar mechanism

Presser Bar Defend Oil Set



Feed mechanism

9

(
9
2
7
 
E
C
C
E
N
T
R
I
C
 
A
D
J
U
S
T
E
R
)

(
9
2
8
 
E
C
C
E
N
T
R
I
C
 
A
D
J
U
S
T
E
R
)

2
3

2
2

2
1

2
0

1
9

2
4

2

1

3

6

9

8

1
0

2

1
5

1
4

1
3

1
2

1
1

1
8

1
6

1
7

2
6

3
1

3
2

2
5

5

7

4

2
3

2
2

2
1

2
0

1
9

2
4

(
9
2
7
 
E
C
C
E
N
T
R
I
C
 
W
H
E
E
L
)

2
7

2
8

2
9

3
0

(
9
2
8
 
E
C
C
E
N
T
R
I
C
 
W
H
E
E
L
)



10

Feed mechanism

FeedBarEccentricShaft

Screw SM5.95

O Ring

Feeding Pole Module
Eccentric Wheel Sleeve

Feeding Pole

Eccentric Wheel Sleeve

927 Eccentric Wheel

Screw M6

Presser Bak Lifter

Push Button

Spring

Washer

O Ring

Ring

Screw SM5.95

/927 Eccentric Adjuster

Eccentric Wheel,Outside

Pin,Spring

Rachter Stopper

Screw

Twist Spring

Eccentric Wheel,Inside

Pin,Spring

928Eccentric Wheel,Outside

928 Eccentric Adjuster

927 Eccentric Wheel

928 Eccentric Wheel

Screw SM4.76

Screw SM4.36

Pin

928 Eccentric Wheel



Lower shaft mechanism

1

2

3

4

5

6

7

8

9

1
0

1
1

11



Lower Shaft

Screw SM4.36

Ball Bearing

Ball Bearing

Ball Bearing Bush

Screw M4

Retaining Ring

Bearing Presser

Screw SM4.76

Screw SM6.35

Ball Bearing

12

Lower shaft mechanism



Lopper mechanism

4
0

3
5

3
6

3
7

3
8

3
9

2
1

2
0

1
9

1
8

4

3

2

1

7

1
0

1
1

1
2

1
3

1
4

3
0

3
4

3
3

3
2

3
1

2
9

2
8

2
7

2
6

2
5

2
3

2
2

1
7

1
6

1
5

2
4

5

6

5
3

(
9
2
7
 
E
C
C
E
N
T
R
I
C
 
W
H
E
E
L
)

4
1

(
9
2
7
 
L
O
O
P
E
R
 
B
A
S
E
)

(
9
2
8
 
L
O
O
P
E
R
 
B
A
S
E
)

4
8

4
7

4
6

4
2

4
3

4
4

5
0

4
5

4
9

5
1

5
2

13

8
9

5
4

(
9
2
8
 
E
C
C
E
N
T
R
I
C
 
W
H
E
E
L
)

1
2



Screw SM3.57

Front Feed Arm Cap

Packing

Lopper Peeding Fopk Assy

Eccentric Wheel Sleeve

Lopper Peeding Fopk

Screw SM4.36

Fopk Shaft Bracke

Lopper Peeding Fopk Shaft

Looper Shaft SetCollar

Screw SM4.36

Looper Shaft

Looper Shaft Bush,B

Looper Shaft Bush,F

Screw SM5.95

Looper Lever Pin

Screw SM4.36

Screw SM4.36

Plate

LooperConnectingRodAssy

Screw SM2.38

Looper Lever

Eccentric Wheel Sleeve

Looper Connecting Rod

Looper Connecting Rod

Connecting Rod Pin

O Ring

Screw SM4.36

Ball parts

Screw SM3.57

Ball head Connecting Rod

Slide Brock Shaft

Screw SM4.76

Steel Ball

BallHeadCoatConnectingRod

14

Lopper mechanism



Lopper mechanism

4
0

3
5

3
6

3
7

3
8

3
9

2
1

2
0

1
9

1
8

4

3

2

1

7

1
0

1
1

1
2

1
3

1
4

3
0

3
4

3
3

3
2

3
1

2
9

2
8

2
7

2
6

2
5

2
3

2
2

1
7

1
6

1
5

2
4

5

6

1
2

5
3

(
9
2
7
 
E
C
C
E
N
T
R
I
C
 
W
H
E
E
L
)

4
1

(
9
2
7
 
L
O
O
P
E
R
 
B
A
S
E
)

(
9
2
8
 
L
O
O
P
E
R
 
B
A
S
E
)

4
8

4
7

4
6

4
2

4
3

4
4

5
0

4
5

4
9

5
1

5
2

15

8
9

5
4

(
9
2
8
 
E
C
C
E
N
T
R
I
C
 
W
H
E
E
L
)



O Ring

Screw SM3.57

Ball Bearing

Packing

927 Eccentric Wheel

/928 Eccentric Wheel

Screw SM4.36

Screw SM4.36

Looper Holder,L

Screw SM3.57

Screw SM3.57

Looper Holder,L

Looper Holder,M

Looper Holder,R

Screw SM3.57

Lapper Guide Plate

Looper Holder,S

16

SM5.95/Nut SM5.95

SM5.95/Screw SM5.95

Lopper mechanism



Upper threading mechanism

17

1
0

6

5

4

3

2

1

1
3

1
4

1
5

1
6

1
8

1
9

2
0

2
1

2
2

2
3

2
4

2
5

2
72
6

3
5

3
4

3
3

3
2

2
8

3
1

3
0

6
0

5
9

5
8

5
0

5
7

5
6

3
6

3
7

3
8

3
9

4
1 4
0

4
2

4
3

4
4

4
5

4
6

4
7

4
9

5
0

5
1

5
2

4
8

5
3

5
4

5
5

1
7

2
9

4
1

4
0

(
9
2
8
)

(
9
2
8
)

1
2

9
8

7

6

5

4

3

2

9
8

1
1

(
9
2
7
 
U
P
P
E
R
 
T
H
R
E
A
D
 
R
E
G
U
L
A
T
O
R
 
A
S
S
Y
)

6
1

(
9
2
8
 
U
P
P
E
R
 
T
H
R
E
A
D
 
R
E
G
U
L
A
T
O
R
 
A
S
S
Y
)

(
9
2
8
 
M
I
D
D
L
E
 
T
H
R
E
A
D
 
R
E
G
U
L
A
T
O
R
 
A
S
S
Y
)



UpperThreadRegulatorAssy

Needle Thread Guide

Tension Stud

Tension Disc

Tension Disc Presser

Tension Disc Presser

Spring

Tension Nut

Spring

Pin

Screw SM2.38

Thread Retainer

Thread Guide Set Plate

Screw SM3.57

Thread Guide

Screw SM4.76

Upper Thread Guide

Screw SM2.38

Tension Release Shaft

UpperThread Tension  Bracket

Nut SM4.36

Screw

Screw SM4.36

Tension Release Crank

Screw

Tension Release Connecting Rod

Screw SM5.95

MiddleThreadRegulatopAssy

UpperThread Tension Bracket

Spring

Tension Disc

Nut SM4.36

Tension Disc Washer

Middle Thread Regulatop

Washer

18

Upper threading mechanism



Upper threading mechanism

19

1
0

6

5

4

3

2

1

1
3

1
4

1
5

1
6

1
8

1
9

2
0

2
1

2
2

2
3

2
4

2
5

2
72
6

3
5

3
4

3
3

3
2

2
8

3
1

3
0

6
0

5
9

5
8

5
0

5
7

5
6

3
6

3
7

3
8

3
9

4
1 4
0

4
2

4
3

4
4

4
5

4
6

4
7

4
9

5
0

5
1

5
2

4
8

5
3

5
4

5
5

1
7

2
9

4
1

4
0

(
9
2
8
)

(
9
2
8
)

1
2

9
8

7

6

5

4

3

2

9
8

1
1

(
9
2
7
 
U
P
P
E
R
 
T
H
R
E
A
D
 
R
E
G
U
L
A
T
O
R
 
A
S
S
Y
)

6
1

(
9
2
8
 
U
P
P
E
R
 
T
H
R
E
A
D
 
R
E
G
U
L
A
T
O
R
 
A
S
S
Y
)

(
9
2
8
 
M
I
D
D
L
E
 
T
H
R
E
A
D
 
R
E
G
U
L
A
T
O
R
 
A
S
S
Y
)



Eccentric Wrench

Screw SM5.95

Thread Take-Up Cover

Screw SM4.76

Screw SM3.57

Tension Release Lever

Tension Release Lever Shaft

Shoulder Screw

Connecting Rod

Short Connecting Rod

Tension Release Stud

Screw SM5.95

UpperThreadGuideBracket

Screw SM3.57

Upper Thread Guide

SM3.18-5/Screw SM3.18

Thread Tension Disc

Spring

Screw

Upper Thread Take-Up Guide

Washer

Upper Thread Guide

Screw SM3.57

TensionReleaseLeverBracket

Screw M4

20

UpperThreadRegulatorAssy

Upper threading mechanism



8

9

4

4

5

10

6

7

4

20

21

22

22

20

23

24

25

19

18

17

16

15

14

12

11

13

48

4

47 4

41

42

4

43

44

45

46

35

37

38

32

33

40

22

27

26
28

29

30

39

1

(928)

1

3

2

3

36

31

34

21

19

Lower threading mechanism

49

41

42

4

43

44

45

46

50

(9
27
)

(9
28
)



Screw SM2.38

Thread Guide Set Plate

Thread Retainer

Screw SM3.57

Lower Thread Guide Retainer

LowerThreadGuideSupport

Screw SM3.57

Inglined Guide Tube Assy

Inglined Guide Tube Assy

Thread Guide

Screw SM4.36

L/Tr.Take-UpLeverBracket

Lower Thread Guide

Screw SM2.38

Lower Thread Presser

Thread Release Base

Guide Plate

Screw SM2.38

Screw SM3.57

Lower Thread Guide

Screw SM3.18

Lower Thread Guide

Screw SM3.57

L/Tr.Take-UpLeverBracket

Screw SM2.38

Spring

L/ThreadTake-UpLeverCover

Pin

Screw SM3.18

Leaf Spring

Screw SM3.57

Inglined Guide Tube Nesting

Rubber Cap

Looper Thread Guide

22

Lower threading mechanism



23

8

9

4

4

5

10

6

7

4

20

21

22

22

20

23

24

25

19

18

17

16

15

14

12

11

13

48

4

47 4

41

42

4

43

44

45

46

35

37

38

32

33

40

22

27

26
28

29

30

39

1

(928)

1

3

2

3

36

31

34

19

Lower threading mechanism

49

41

42

4

43

44

45

46

50

(9
27
)

(9
28
)



Thread Trimmer

Looper Cover,Ra

Looper Cover,La

Looper Cover,Lb

Lower Thread Feed BarGuide

Nut SM4.36

Thread Retainer

Thread Guide Disc

Spring

/Nut

Arm Thread Guide, M

Lower Thread Guide

Thread Nipper Prop

24

Screw SM3.57

Lower threading mechanism



Different parts list

927 Thin Materials / Medium Materials

1/4(6.4mm)

ZJ

Needle

Clamp

JZ

Needles

ZB

Needle

Plate

YJ

Presser

Foot

Assy

SB

 Feed

 Dog

JB

Lapper

Assy

Looper(S)

Looper(M)

Looper(L)

3/16(4.8mm) 1/8(3.2mm) 7/32(5.6mm) PS1/4(6.4mm) PS3/16(4.8mm) PS1/8(3.2mm)
  Type

25

TVx64#14 TVx64#14 TVx64#14 TVx64#14 TVx64#14 TVx64#14 TVx64#14

2ZJ104 2ZJ3016 2ZJ108 2ZJ7032

2ZB104 2ZB108 2ZB7032

2YJ104 2YJ3016 2YJ108

2SB104 2SB3016 2SB108 2SB7032

2JB104 2JB3016 2JB108 2JB7032

2ZJ104 2ZJ3016 2ZJ108

2ZB104 2ZB30162ZB3016 2ZB108

2YJ104 2YJ3016 2YJ1082YJ7032

2SB104 2SB3016 2SB108

2JB104 2JB3016 2JB108

2WZ104S

2WZ104L

2WZ104S

2WZ104L

2WZ104S

2WZ104L

2WZ3016S

2WZ3016L

2WZ3016S

2WZ3016L

2WZ3016S

2WZ3016L

2WZ3016S

2WZ3016L



3/16C(4.8mm)PS7/32(5.6mm) PL1/4(6.4mm) PL3/16(4.8mm) PL1/8(3.2mm) PL7/32(5.6mm)

26

TVx64#14 TVx64#14 TVx64#14 TVx64#14 TVx64#14 TVx64#14

2ZJ3016C

2ZB3016C

2YJ3016C

2SB3016C

2ZJ104 2ZJ3016 2ZJ1082ZJ7032 2ZJ7032

2ZB104 2ZB3016 2ZB1082ZB7032 2ZB7032

2YJ104 2YJ3016 2YJ1082YJ7032 2YJ7032

2SB104 2SB3016 2SB1082SB7032 2SB7032

2JB104 2JB3016 2JB30162JB1082JB7032 2JB7032

2WZ3016S

2WZ3016L

ZJ

Needle

Clamp

JZ

Needles

ZB

Needle

Plate

YJ

Presser

Foot

Assy

SB

 Feed

 Dog

JB

Lapper

Assy

Looper(S)

Looper(M)

Looper(L)

  Type

927 Thin Materials / Medium Materials

2WZ104S

2WZ104L

2WZ104S

2WZ104L

2WZ104S

2WZ104L

2WZ3016S

2WZ3016L

2WZ3016S

2WZ3016L

3/16A(4.8mm)

2ZJ3016

TVx64#14

2ZB3016A

2YJ3016A

2SB3016A

2JB3016

2WZ3016S

2WZ3016L



1/4(6.4mm)

Thin Materials
PL1/4(6.4mm)

Medium Materials
PL3/8(9.5mm)

Medium Materials
PL9/32(7.1mm)

Medium Materials
PL5/16(7.9mm)

Medium Materials
PL1/4(6.4mm)

Heavy Materials

27

 1/4(6.4mm)

Medium Materials

TVx64#14 TVx5 #18 TVx5 #18 TVx5 #18 TVx5 #18 TVx5 #18 TVx5 #21

3ZJ104L 3ZJ104H 3PLZJ308H

3ZB104L 3ZB104H 3PLZB308H

3YJ104L 3YJ104H 3PLYJ308H

3SB104L 3SB104H 3PLSB308H

3JB104L 3JB104H 3PLJB308H

3PLZJ9032H 3PLZJ5016H

3PLZB9032H 3PLZB5016H 3PLZB104XH

3PLYJ9032H 3PLYJ104XH

3PLSB9032H 3PLSB5016H

3PLJB9032H 3PLJB5016H

3ZJ104H3ZJ104H

3ZB104H

3YJ104H 3PLYJ5016H

3SB104H 3PLSB104XH

3JB104H 3PLJB104XH

3WZS40375

3WZS40376

3WZS40377

ZJ

Needle

Clamp

JZ

Needles

ZB

Needle

Plate

YJ

Presser

Foot

Assy

SB

 Feed

 Dog

JB

Lapper

Assy

Looper(S)

Looper(M)

Looper(L)

  Type

928 Medium Materials / Heavy Materials



PL3/8(9.5mm)

Heavy Materials
PL9/32(7.1mm)

Heavy Materials
PL5/16(7.9mm)

Heavy Materials
2PL1/4(6.4mm)

Medium Materials
2PL3/8(9.5mm)

Medium Materials
2PL9/32(7.1mm)

Medium Materials
2PL5/16(7.9mm)

Medium Materials

28

TVx5 #21 TVx5 #21 TVx5 #21 TVx5 #18 TVx5 #18 TVx5 #18 TVx5 #18

3PLZJ308XH 3PLZJ9032XH 3PLZJ5016XH

3PLZB308XH 3PLZB9032XH 3PLZB5016XH

3PLYJ308XH 3PLYJ5016XH

3PLSB9032XH 3PLSB5016XH

3PLJB308XH 3PLJB9032XH 3PLJB5016XH

32PLZJ308H 32PLZJ9032H 32PLZJ5016H

32PLZB308H 32PLZB9032H 32PLZB5016H

32PLYJ308H 32PLYJ9032H 32PLYJ5016H

32PLSB308H 32PLSB9032H 32PLSB5016H

32PLJB308H 32PLJB9032H 32PLJB5016H

3ZJ104H

3PLYJ9032XH

3PLSB308XH

3JB104H

3WZS40375

3WZS40376

3WZS40377

ZJ

Needle

Clamp

JZ

Needles

ZB

Needle

Plate

YJ

Presser

Foot

Assy

SB

 Feed

 Dog

JB

Lapper

Assy

Looper(S)

Looper(M)

Looper(L)

  Type

928 Medium Materials / Heavy Materials

3ZB104H

3YJ104H

3SB104H



2PL1/4(6.4mm)

Heavy Materials
2PL3/8(9.5mm)

Heavy Materials
2PL9/32(7.1mm)

Heavy Materials
2PL5/16(7.9mm)

Heavy Materials
PF/CV1/4(6.4mm)

Heavy Materials
PS1/4(6.4mm)

Medium Materials

29

2PL1/2(12.7mm)

Heavy Materials

TVx5 #21 TVx5 #21 TVx5 #21 TVx5 #21 TVx5 #21 TVx5 #21 TVx5 #18

32PLZJ308XH 32PLZJ5016XH

32PLZB104XH 32PLZB308XH 32PLZB5016XH

32PLYJ104XH 32PLYJ308XH 32PLYJ9032XH 32PLYJ5016XH

32PLSB104XH 32PLSB308XH 32PLSB5016XH

32PLZJ102XH

32PLZB102XH

32PLYJ102XH

32PLSB102XH

32PLJB102XH

3ZJ104H 3ZJ104H 3ZJ104H3PLZJ9032XH

3ZB104H3PLZB104XH3PLZB9032XH

3YJ104H3PLYJ104XH

3SB104H3PLSB104XH3PLSB9032XH

3JB104H3PLJB104XH 3PLJB104XH3PLJB308XH 3PLJB9032XH 3PLJB5016XH

3WZS40375

3WZS40376

3WZS40377

ZJ

Needle

Clamp

JZ

Needles

ZB

Needle

Plate

YJ

Presser

Foot

Assy

SB

 Feed

 Dog

JB

Lapper

Assy

Looper(S)

Looper(M)

Looper(L)

  Type

928 Medium Materials / Heavy Materials



PS3/8(9.5mm)

Medium Materials
PS9/32(7.1mm)

Medium Materials
PS5/16(7.9mm)

Medium Materials
PS1/4(6.4mm)

Heavy Materials
PS3/8(9.5mm)

Heavy Materials
PS9/32(7.1mm)

Heavy Materials
PS5/16(7.9mm)

Heavy Materials

30

TVx5 #21 TVx5 #21 TVx5 #21 TVx5 #21TVx5 #18 TVx5 #18 TVx5 #18

3PSZJ9032H

3PSZB9032H

3PSYJ9032H

3PSSB9032H

3PSJB308H 3PSJB9032H

3ZJ104H3PLZJ308H 3PLZJ5016H 3PLZJ308XH 3PLZJ9032XH 3PLZJ5016XH

3PLZB308H 3PLZB5016H 3PLZB104XH 3PLZB308XH 3PLZB9032XH 3PLZB5016XH

3PLYJ308H 3PLYJ5016H 3PLYJ104XH 3PLYJ308XH 3PLYJ9032XH 3PLYJ5016XH

3PLSB308H 3PLSB5016H 3PLSB104XH 3PLSB308XH 3PLSB9032XH 3PLSB5016XH

3PLJB5016H 3PLJB104XH 3PLJB308XH 3PLJB9032XH 3PLJB5016XH

3WZS40375

3WZS40376

3WZS40377

ZJ

Needle

Clamp

JZ

Needles

ZB

Needle

Plate

YJ

Presser

Foot

Assy

SB

 Feed

 Dog

JB

Lapper

Assy

Looper(S)

Looper(M)

Looper(L)

  Type

928 Medium Materials / Heavy Materials



31



Protect a steel wire

Press the feet bridge twist Huang

Twist Huang bolt

Press the sole twist Huang

Twist Huang bolt

Press the sole twist Huang

Twist Huang bolt

Press sole to twist Huang

Press sole bolt

Roll flower Luo a mother

Lock tight bolt

Twist Huang bolt

Press the sole twist Huang

Press sole bolt

Protect a steel wire

Protect steel wire bolt

Protect a steel wire

Twist Huang bolt

Press the feet bridge twist Huang

Front press sole to twist Huang

Press sole bolt 

    

32



33



Nut

/Support

/Support bolt

/Stalk bolt

/Lead a needle piece

/Lead a needle piece

/Nut

/Support

/Support bolt

Lead a needle piece bolt

/Lead a needle piece

/Lead a needle piece

/Nut

Support

/Support bolt

Lead a needle piece bolt

Lead a needle piece

/Nut

Support

/Support bolt

/Lead a needle piece bolt

Lead a needle piece

/Lead a needle piece

/Chi bolt

/Chi

      

34



Gear-box haul material wheel

1

3

4

9

8

7

6

5

1
0

1
1

1
2

6

1
3

1
4

1
6

1
7

1
9

1
8

1
6

2

2
0

2
1

2
2

1
5

4 2
3

35



Presser Adjust Screw

Puller Support Assy

Ball Bearing

6.35-6/Screw SM6.35

Upper Shaft

Screw M5

Timing Belt Wheel Assy Upper

Screw SM3.57

Timing Belt Cover,U

Timing Belt

Timing Belt Wheel Assy Lower

Screw

Timing Belt Cover,D

Screw

Washer

Puller Bracket

Screw M4

Lower Shaft

1/2 Wheel

Wheel

Wheel

/Flange

Upper Wheel  Stent

36

Gear-box haul material wheel



37

1
2

1
2

1
3

1
4

1
5

1
8

1
9

2
0

2
1

1
7

1
6

9

6

7

6

4
2

3

2

1

7

8

2
1

5
4

3
6

2
2

2
3

2
4

2
5

3
4

3
2

2
4

5

4
0

3
3

4
4

1
1

4
5

3
7

2
5

2
7

4
6
-
1

4
8

4
7

3
5

2
6

1
0

3
6

2
5

3
8

3
9

4
1

4
2

2

2

2
5

8

1

2

3

1
1

4
6
-
2

3
1

3
0

4
2
8

2
9

49

43

50



Timing Belt Wheel Assy

Screw M6

Timing Collar

Screw M4

/Bearing Cover

Ball Bearing

Bearing Spacer

Bearing Bush

O Ring

Oil Seal

Screw M6

Packing

Puller Device Top Cover

Screw M4

Screw

Ring

Feed Regurate Button Bush

Spring

Feed Adjust Button

Eccentric Adjuster

Connecting Rod

Collar

Screw M5

/Eccentric Wheel Shaft Bush

Screw

/Clutch Bush Cap

O Ring

Clutch Bush

Screw M8

Eccentric Wheel Shaft Assy

Ball Bearing

/Oil GAauge Window

38

O Ring

Collar

O Ring



39

1
2

1
2

1
3

1
4

1
5

1
8

1
9

2
0

2
1

1
7

1
6

9

6

7

6

4
2

3

2

1

7

8

2
1

5
4

3
6

2
2

2
3

2
4

2
5

3
4

3
2

2
4

5

4
0

3
3

4
4

1
1

4
5

3
7

2
5

2
7

4
6
-
1

4
8

4
7

3
5

2
6

1
0

3
6

2
5

3
8

3
9

4
1

4
2

2

2

2
5

8

1

2

3

1
1

4
6
-
2

3
1

3
0

4
2
8

2
9

33

49

50



Washer

Collar

Screw M4

Pin

Bearings

Ball Bearing

Bush

Feed Shaft Bush

40

Belt Cover

Feed Shaft

Universal Joint Shaft

Universal coupling guard

Universal Joint Assy

Screw

Timing Belt



Direct drive haul material wheel

41

5
9

2
4

4
8

6
0

1

2

3

4

5

4

5
2

3
6

7

8

9

1
0

1
1

9

1
0

1
2

1
8

1
9

2
0

2
1

2
2

2
3

3
2

3
3

3
4

3
5

4
6

4
5

4
2

3
7

3
6

3

4
0

3
9

3
8

3
1

3
0

2
9

2
5

2
6

2
7

2
8

1
3

1
4

1
5

1
6

1
2

1
7

4
9

6
1

5
1

5
2

5
3
5
4

6
2

5
5

5
6

5
2

5
3

5
4

5
5

5
6

5
1

5
0

4
9

4
1

4
4

6
3

5
7

5
8

5
/
1
6

6
4

4
3

4
76
5

4
0

6
6

1
/
4

9
/
3
2

1
/
2

6
7



Rear Bush

Collar

Screw M6

Adjusting Rod Assembly

Screw M5

Front Bush

Shaft

Nut

Calibration Instruction Tablets

Axial Screns

O Ring

Ball parts(Upper)

Nut M6

Shaft for linking balls

Nut M6-LH

Ball parts(Lower)

Screw SM3.18

Crank cover

Connecting Rod

Ball Bearing

Eccentric Wheel

Screw SM6.35

Presser Adjust Screw

Spring

Presser Bar

Screw SM4.36

/Face Plate

Support Stud

Presser Foot Lifter

Presser Bar Bush, D

Puller Presser Bar lifter

Presser Bar Clamp

Rubber Cap

Screw SM5.95

Screw M5

42

Direct drive haul material wheel



43

Direct drive haul material wheel

5
9

2
4

4
8

6
0

1

2

3

4

5

4

5
2

3
6

7

8

9

1
0

1
1

9

1
0

1
2

1
8

1
9

2
0

2
1

2
2

2
3

3
2

3
3

3
4

3
5

4
6

4
5

4
2

3
7

3
6

3

4
0

3
9

3
8

3
1

3
0

2
9

2
5

2
6

2
7

2
8

1
3

1
4

1
5

1
6

1
2

1
7

4
9

6
1

5
1

5
2

5
3
5
4

6
2

5
5

5
6

5
2

5
3

5
4

5
5

5
6

5
1

5
0

4
9

4
1

4
4

6
3

5
7

5
8

5
/
1
6

6
4

4
3

4
76
5

4
0

6
6

1
/
4

9
/
3
2

1
/
2

6
7



Nut SM5.55

Spring Washer

line Cutting Blades

Screw SM3.57

Screw SM3.57

Lower Puller Component

Lower Puller Bedket

Retaining Ring

Ball Bearing

Axial Screw

Lower Puller

LowerPullerComponentPicture

Puller Shaft

Upper Puller Stent

Ring

Rolling Shaft

Spring

Star Ferry

Star Ferry Link

Screw M3

Wheel 9/32

Wheel 1/4

Wheel 5/16

LowerPullerComponent

Upper Puller Stent

Puller Component

44

Upper Puller

Lane Link

Connecting Rod  Component

Round mat piece

Direct drive haul material wheel

Wheel 1/2

Upper Puller Stent



30

29

28

27

26

25

24

23

22

21

20

19

10

18

14

14

13

12

11

10

9

8
7

6

5
4

3

2

6

17

4

5

16

15

1

45

Double haul material wheel

31



Lower Wheel  Component

Lower Wheel Seat

Lower Wheel

Spring

Star Ferry

Rolling Shaft

Pin

One May Pushing Plate

Screw M3

Cover

Screw SM4.36

 Wheel Shaft Pin

Ring

Upper Wheel Component

Star Ferry Link

Upper  Wheel

Upper Wheel Stent

Wheel Shaft

Front Feed Arm Cap

Packing

Looper Cover,Ra

Feed Bar Eccentric Shaft

Looper Thread Guide

Looper Cover,La

Leaf Spring

Screw SM3.57

Axial Screw

Screw SM4.36

Screw SM3.57

Lapper Guide Plate

 Wheel Link

46

Double haul material wheel



47

Auto wire cutters device

26

1

43

3

5

6

7

4

8

2

9

10

11

12

13

14

16

17

15

22

24 25 27

23
29

28

E

19

20

21

31

32

33

34

30

44

(TYPE A)

18

58

4

36

52

38

8

2

39

40

11

41

42

14

13

12

45

(TYPE B)

35

37

28

47

48

48

49

56

57

55

55

54

51

50

46

59



Presser Adjust Screw

Movable Knife Crest pole

Spring

Screw M3

Scissors support

Spring Pin

Movable Knife Component

Fixed Knife Component

Axial Screns

Screw M3

Movable Knife Pin

Movable Knife Spring

Screw M3

Screw M3.57

Scissors Fix Slice

Looper Thread Guide

Looper Thread Guide Bracket

Screw M3

Screw M3

Spring

48

Auto wire cutters device

Conjunction set

M3-3/Screw M3

WindpipeLimitSlice(Long)

Screw SM3.57

WindpipeLimitSlice(Short)

Lead To Flow Absorb Scraps

Wood Screw

APC6-02/Thread Keep  APC6-02

Absorb Scraps Soft Tube

Button

Screw M4

Three-way Pipe

/Screw M3

"L"Connector PL0601C

Nut M3



49

Auto wire cutters device

26

1

43

3

5

6

7

4

8

2

9

10

11

12

13

14

16

17

15

22

24
25

27

23
29

28

E

19

20

21

31

32

33

34

30

44

(TYPE A)

18

58

4

36

52

38

8

2

39

40

11

41

42

14

13

12

45

(TYPE B)

35

37

28

47

48

48

49

56

57

55

55

54

51

50

46

59



Auto wire cutters device

Spring Pin

Scissors support

2/Spring Pin

Movable Knife Component

Fixed Knife Component

Scissors Cover

Screw M4X20

Scissors  Type  A

Scissors  Type  B

50

Washer

Mat piece

Eliminate a machine

Transfer a soft tube

Base

Base support

Crest pole

Bag

Eliminate a soft tube

Embrace hoop

Crest set

Screw M5X12

Washer 6

Ball bearing 5

Screw M5



Gas control device

51

17

11

12

8

4

10

6

4

4 9

7

14

3

26

13

16

22 19 20

23

18

21
25

24

3

4

4

5

3

3

1

2

15



L "L"Connector PL0401C

Valve 4A110-06

Screw M3

Elimination machine BSLM01

L 0601C/"L"Connector PL0601C

Thread Keep  APC6-01

Filter AF1500

Wood Screw ST4.8

Barometer fix

Screw M3

PF Wheel

Spirit Valve Plate

Spring

52

Screw M5

Collar

Machine valve S3B-M5

L M5C/"L"Connector PL04M5C

Ball parts

Screw M4x6

Machine valve fix

Cape Stent

Tube Fill

M4-8/Screw M4

Presser Bak Lifter

Gas control device

Valve AR1500



Pneumatic device

43

41

34 35

29

30

31

32

33

19

18

17

14

13

12

16

6

5

15

5

6

2

3

4

23

22

21

20

11

10

9

8

7

1

24

25

27

42

28

36

26

53

38

37

39

40



Valve ASL6-01

Valve HSV06

Cylinder MD32X20

Elimination machine BSLM01

Cylinder Support

Nut M10

Nut

Buff  Pad

54

Pneumatic device

Nut

Lamp

Screw M3

Screw M6

Clip

/Connector Keep APG8-6

Windpipe UCS8

Thread Keep APC8-02

Air rifle AG-Y

PU Windpipe PU8

Connector

Washer

M4-38/Screw M4

/Upper Presser Bak Lifter

Screw M3

Lower Presser Bak Lifter

Screw M4

Presser Bar,Upper

Presser Bar

L "L"Connector PL04M5C

SL4-M5/Valve ASL4-M5

Nut  SM4.36

Screw M4.36

Screw M3.18



Pneumatic device

43

41

34 35

29

30

31

32

33

19

18

17

14

13

12

16

6

5

15

5

6

2

3

4

23

22

21

20

11

10

9

8

7

1

24

25

27

42

28

36

26

55

38

37

39

40



56

Pneumatic device

Valve ASL6-M5B

Washer 5

Support

Air cock

"Y"transition connector

4 Windpipe

6 Windpipe

"Y"transition connector



Servo direct drive device

1

2
0

2
0

2
3

2
4

57

3

2
2

2
2
7

7

5

2
6

6

1
5

8

1
8

1
0

1
6

1
1

2
1

1
7
1
2

1
3

1
4

1
9

2
5

4

9



58

Servo direct drive device

Control Box

Ball Bearing

Front Cover

Belt Cover

Shaft coupling A

Shaft coupling Flange

HookDrivingShaftSprocket

Motor

Screw M6

Fixed Position Disk

Disk

Packing

Motor Timing Belt Cover

Screw M6

Screw M3

Shaft coupling B

Screw M4

Leaf Spring

Belt Corer Plate

Vane wheel
Wood Screw ST4.2

Lower Shaft

Washer

Screw M5

Speed Control Box

Lever Link

Screw SM5.95



58x50
120x110

155x120

270x170

340x105

1

2

3

4

6

7

4

8

9

10

17

20

19

24

21

23

22

25

26

27

28

29
30

4

5

32

33

15

14

13

12

11

31

928

PS

PS

34

35

38

39

36

37

40

16

18

41

59



Chain
S "S" Hook

Screw M6
Washer

Screw SM5.95

Cushion Rubber
Spring Washer

M6/Nut M6
Base Cushion

5mm Allen Key
4mm Allen Key
3mm Allen Key

2.5mm Allen Key

Cushion Assy

2mm Allen Key

ScrewDriver(medium)

17-19 Spanner
-10Spanner

Oiler
Oiler

Thread Tweezers
Thread Stand

340X105 Accessory bag
270X170 Accessory bag
155X120 Accessory bag
120X110 Accessory bag

58X50Accessory bag

Needle

ScrewDriver
Puller Timing Belt

Oiler

Pulley Belt Cover
Screw SM4.76

Screw M6
Washer

Pulley Cover
Screw M4

Pulley Cover

Screw M12

Washer

Pulley Cover Base

60



58x50
120x110

155x120
270x170

340x105

1

2

10

17

25

24

21

2322

28

29

30

27

26

31

32

33

34
35

37

38

15

14

13

12

11

PS

SD

PS

16

18

61

20

19

31

928

SD

40

5

9

4

7

6

4

3

39

8



Guard
Thread Stand

Control Box
Wood Screw ST4.2

Speed Control Box
Lever Link

340X105 Accessory bag
270X170 Accessory bag
155X120Accessory bag
120X110 Accessory bag

58X50Accessory bag

Puller Timing Belt

Fixed Support

Screw SM4.76

Pulley Belt Cover

Chain
S "S" Hook

Screw M6
Washer

Screw M6

Cushion Rubber
Spring Washer

M6/Nut M6
Base Cushion

5mm Allen Key
4mm Allen Key
3mm Allen Key

2.5mm Allen Key

Fixed  Support

2mm Allen Key

ScrewDriver(medium)

17-19 Spanner
8-10 Spanner

Oiler
Oiler

Thread Tweezers
Needle

62

ScrewDriver

Oiler

Washer


